HKIS

SQvV B sHERE

WA LT EMEFIKBELTLLEN, REFTEATCLTBHRALLZEL,
7 A—/"—SQVN¥vy k
A& EEESIT
I—KNo. |71008—-AMO16
SYEY O FYSUIALTAR FY—T—F CBA-CY4A

Amh— - B @ xSV THILTARAK—YRwH 5—F—k CBA-CX4A
TIUSURSR 4B

£ % |@2008&7 A~ T @2008%F 12 B~

& &

OBAEHMOERIE 2011 £3 AREETNHLOTT,
2011 4 3 ALUBISBREN-EF~AOESIONTIE, BELOBEEEETTHMLAHECEE,
ERig &  E04531-M40130-00 2011/3/25 R Ver.3-1.01 (ZMWHETE. &#) (#) IvF-~—- IR

FC®IC

O@ZDEEHS R—/A—SQVIVFy rEFEVLEIFOEEEHICHYNES TSVET ., BUTIFIELTEMEERICIKEL.
B HETRIIAEICEHEH SN TOWIRNEETFUYRLICSHEALLIZ S,

O HKS R—/8—SQVINVIE, #—RF¥r—Tr—EDORAY MLV T2FARICTF ¥ 2\ TRICHKET ZREIZER EHIE
THEHTY .
NILTEEBFICF v 208 TOEKHIRITZBEDNLETHERETEHY FRA, F-ERE - TRICK->TEE - BENER
UETOTHLMNLOBMTHRLZELY,

AERFEF T ETSRNBT BFTEALFZEL,

OAZEFIARMRAEZLREITET T TWIEE, HELZOMDALZADEECEEERAICHLT 2HICFo TV EELEES
BHEEHLTLWET,

OFERXIE=ZENAHRRVHEREREALLIEICKYZHEBEIIONTE., ZHTE—VIZ0EXZZALNMRET
DTHLMLEHITTELIEESLY,

OKRHGZEALTELEEEC. BEIESLULTNICHBET 2ER. £f-. BBEZERAT I ENTELNILIZELSIE
KFICOEFEFELTIE, —UIOMEFW-LIMET,

OFRERIE/ —VIIEFEZEEICEEINTEY FT ., / —VIILEFHUSNIET F5EE. AEROBE - HEERUREMEIC
DWTHREELzLARET,

OFREGIIARENTOEAZBENICEITSINELEDOTY, BATIKERLAVLTESL,
This product is designed for use in Japan only. It must not be used in any other country.

OFREGZDIRIIMNERZED. RERD-OFELERZTHLHAHYFET,

OFREFFELCBRT D LA HYFTOTAREREAREDEEZ THRFZEL,

QO EFAEMRCHEABRERUVARED TEXEHELORFTEEETHEAVEDLECZSV, BREHKETTHEE. EHE - 23— FNo. -
B - TP UK EFNERICBEACTESL,




RETOFE FEREFL<KARBOVVALEEDLCTROIEEEEVTHRTLTIEE N,
ARETHETEDLSLBESEZFAL. BEBRRVEEBEANDRBIRLALERLTULET,

A’%ﬂ: HEERIEAELNTE. RIEHEE S AEEADHHEE
=

. (RENGERENEEERSBRABEENLHE (AR
NFE mrmroszsasansss
(GEAPRL 3. SHEREMAFETHERS NDORE [FIAE, ERRARURR) )

sk
==

OER L 3 — MILHBEMADHERVEHE - KKEHLET B0HIC. ROZEEFH>TLEEL,
N YTYDRAFRFEFDI—IFILEBMH L THLHERZTo>TLESEL,
CARTBENTEERE BRLABEVWESCaRI 2 EF > THLTLESL,

N X
ANES=1
OARHFNRFEARUNRITIEAZTHEHLENTLCEEL,
CERFERARUSELIECEIZKY REDBEI VO UNENSZBNANABHY FI,
C REDOEREFRLESIBALAHY FI,
OEEZIRDOAFINT VDU —LANDERENICHE (FTHNTECEWVEE) ICTNo TSI EZERL TSN,
CRETEHEBENALABHY FET,
QNS THIZEYAALLTEWLWESIIZOIREENMTTELTLESLY,
CEREYNI OO UICAY IO UNRRETAEANHY FTT,

OFy FOBHEREE/N—VY IR MIEHELTHYET, RIFANCER. REOBVOIEEHELTIEEL,

@/ —TI)NR—YDEFTENLEA—D—RTDEFEZLCHATILITOTLESL, BREESEFRICHEVESE.
A—A—ITTITHBALLEEZL,

OAMBDIMBNIEEIIToTLEEN, FELZY, B a3 v I EEZRVTESL, RFFTROBEECERICEY
E3 2N

O b, ;v MERENGATETHERICESTTTIESD, BEZUEICHFTETSIE AL FORCBIBIELET.

OITITEED =, —FFMICENT / —TILA—VIBEXEHRELGVESIITREL T LS, X, /=7 I/i—YE
WAt BB, BEZTERMA T AVNE S ICRATEHRICIEIT—F T LTLESL,



mfFHFAHiE

1. /J—<I)LN—YHE4S L

1) RYFUDIAFREF () AdTr—TLE—IFILE
s LTS,

Q) R—RISUTHEPBH. TTINALINRNILTHSESHA
R—REHRONTLEESL, (B2)

3) R"R—RNVEEPBH. TTINAINRNILT, YBa—
R—R, UA—2iRA TERSLTLESY, (B2)

TRALR
ERfdIF. BOMLAEEETIBISE, /$f T - A—R IR
BMABHENESZLTHEEL,

1
EFRAR—X
IR S At )
Yy BA—UR—2X \
AER
IF7INAIRRNLT
2

SQV4_AMO16_3-1. 01



2. v FX—YOETIT
(1) AERIZ¢ 4 TSV #RUFIFTL S, (K2, K4)

2) Fr N R—ADKR—RANY FEPDH, TO—FT X
F—ERMFLTLCESYL, (K3, M4, M5)

@) Fyb—=vERMAFLTLEEL, (B3, B4)

Fx k=2

G VAW

\

EBIAR—R

1. 7R—#*27v€>JV
2. 79— IJRT—
3. ARART—
4. R+ M6-10
5. /RJL +  M6-15
6. RFY)2T Ty r M6
1. FL—rT7vyix M6
8. IJS5vTFwhk M6

9. h—R ¢4

10. T7 7414

M. 7355 ¢34
G-1. Fv 2/\7;R—R (HHIE)
G-2. R—R/\V K (HHIE)
G-3. EBAKR—R (ME)

@ Fv b R—VEFERLTIA—F I/ ITEBRAOEREEE
T2TLEEY, F—R @ 4 [FTELGRSIC (HHEERN
EEEET) Yo THEALTIESL, (H4)

TJO—#427N\WTIFA0T—9<=RILKFE
THEEISETLEELY,

1. AART—%2 342 rR—RIZHTH S,
2. R—RNY RFTRART—EDaAS U b R—R%E
HFDHT B,




G) Fa—FT7F7vtrITVD=y FILEIZEfT Fi=k—R
PAEAALASyTTHY., BELTLESL,
(M4, ®6)

TRRLR
TO—FI77vE 2 TVERNTRGE, R—Rp4ETO—
TI7vETIUDBRSEIE, 245y TEN LR, —
ER—RX b 4ZELOYRAAZANTHLOEN LTS
L. (E6)

R (3 B \ 8457

Ja—%*7
FTytrIY

K—Rp4%5|25F21=Y, FSAV—ETIL->THIE "fm
WTLEEL, L2200
JO—# 779t T UMNKETEIEALRHY £,
6
6) FO—F77vtE TURRTAHREEFHLENESIC
FHEZERO, R—ANVEF - RILFZERFOLTEELT
EELY,
M NyFYDIAFTREF (=) [THr—TNLE—ZFI)ILEW
FIFTLEELY,
X7
BT DS
I UIRHEIDHER IO UIRBEOEDR
TEERIEE s fEERIEE FEER
NA T - R—REDEEHEIE > TULVE LA BEM S T TR,

NYTYDIAFRAGEFIZHT—TILE—2F)L
MREERICERT T 5N TS,

B23IEERMLETAVWIO—FTT7 v R TY

AEFL TS

R—RNY RHAERIZHE > TLVSH

EBERIC K D FHBEIEAE LA,

ALk - Fy FEOHEOTERITE LA,

TARYTREICEREIGZ L.

At - A A D ER R & T L TULVE LAY

IO UEEIEL, RIL FABA TN,
( BERfTHER DR ITFESR)

SQV4_AMO16_3-1. 01




JyR—VRZy TIVET T AE
A—I—SQVNMLHHENBZERES I a V) A— VT BBICERATESZY LT,
ZYTNEYEDYB—VFINR—Y U4 T - h—R - R—RNY FE) [FFy FMIHBLTEYELADT. BEREBELVK
BHLFEEL,

1. ARDEKNTTRT 4ERKDRIL bZEHNL, T7oRILERSL
TLEEEL,

o) 4 KIZRHBEERTT DT, MRS
BUNTCESL,

2. T7URNERNT ET 4 VERNT ZENTEET,

3. FOFIETYE—CAZ Y TILERMT. 77 oRLERIL
b (BER) TBEBRELTIESL,

N=1Y R I
No. [TE # [k No. e # -5 No. ma # AN wE
Jo—#72 AFYvy =5
[ A 6| 5,07 |2 we ||| Ts4 | ¢ 34
2| 78777 |4 1l vt . we ||i2| 54597 |5
25— Tyw 77

o8 |[s| Z7¥% |

ARRT—
3| RARRT 1 +o kb

. 3 ¢ 4 —
41 Ak |1 Me-10 || 9| H~—=R |1 L=o00 |[14] ERRERBAE |1

ys—2H
e (B =y | @

5 RIL b 1 M6-15 [[10[TZ7 Z 1 )L5

DRIEIRNE

PERRC

- E8
HRBEICEER L T2 K 2012, BEZEET HRICIEIBTAERRET > T,
OREREMIRSAN—DERETT, BTERELTLLIZELY,
Q@1 —H—TZaFILICEHBEINTVESBELNIEMERITRBL TS,
OR—/N\—SQVNVDMHREZHIFT 57O, TT7 T4 ILZDOTIRIELHMICIT>TLEZEL,

(XD B%)3,000 ~ 5 000km EF=(X3 5sA~6+4A

BL., FRAERUVREBICEYEHENELRYETOTHENEGICE>TIXRODXBESTTHLET,
THIT 74 ILEIERIFEY TT, @B RA—/IN—SQVEXT s IILE—
OHEZENBEIISEFHRCES TIEEICRHUET . BFEMEHITKBL TS,
QOETH., BEE - EE - FBEOELEAH-HBEICIE, a—HF—I=a 7L TRHULTL &L,
ORI EZEONDHIE. BT ROA—F—DE=OICHEHRAZEEELLIES Y,
OAREZERENSEINTIRICIE, BTFEMERITIRKEL T,

7749 —89—ERICDWT
FUACETIEMVEDER, EMEEFLISELORTEETHEMLEbE (LS,
FEORBNEE. FERLICEET S EABYETOTHONLHITRIESL,

6



5® NAME OF PRODUCT| Super SQV IV Kit
PART NUMBER 71008—AMO16

SUPER SEQUENTIAL BLOW-OFF VALVE APPLICATION MITSUBISHI @ Lancer RALLIART CY4A
SUPER @ Lancer Sportback RALLIART ~ CX4A

SQV [ m
YEAR @2008/7 ~ ., (@2008/12 ~

Published in March, 2011 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory repair manual.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

7 SQV4_AMO16_3-1.01



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

Remove the parts in accordance with the factory service manual.
(1) Remove the cable from the negative terminal of the battery.

(2) Loosen the hose clamp to disconnect the 6mm operation
hose from the air bypass valve. (Dia.2)

(3) Loosen the hose clamps to remove the air bypass valve,
return hose and return pipe. (Dia.2)

ADVICE:
During removal and installation, make sure no foreign objects
get inside the pipes and hoses.

2. INSTALLING THE KIT

(1) Install the 34mm plug onto section A. (Dia.2, 4)

(2) Loosen the hose band of the chamber hose to temporarily
install the universal bracket. (Dia.3, 4, 5)



(3) Temporarily install the kit parts. (Dia.3, 4)

.SSQV Assy
. SSQV Bracket
. Universal Bracket
. Bolt M6-10
. Bolt M6-15
. Lock Washer M6
. Flat Washer M6
. Flange Nut M6
.4mm Hose

10. Air Filter

11. Plug 34mm
G-1.Chamber Hose (Factory)
G-2.Hose Clamp (Factory)
G-3.6mm Operation Hose (Factory)

0 N O~ WON =

©

Dia. 4

(4) Install the vacuum hose using the supplied air filter and
attach the other end to the SSQV. Cut the 4mm hose to the
appropriate length. (Make sure to leave some slack.) (Dia.4)

The SSQV must be activated by intake
manifold pressure.

(5) Secure the 4mm Hose connected to the SSQV Assy Fitting
using a Tie Wrap. (Dia.4, 6)

ADVICE:

When uninstalling the SSQV Assy or when removing the 4mm
Hose from the SSQV Assy, remove the Tie Wrap, cut the hose
past the port on the SSQV Assy, slice the 4mm Hose length-
wise and then remove the 4mm Hose. (Dia.6)

Do not pull or wriggle the 4mm Hose using pliers or other tools
to prevent damage to the SSQV Assy.

Completed

1. Position Universal Bracket onto Joint Hose as shown.
2. Slip Hose Clamp over the bracket and onto
the hose.Tighten the clamp.

Dia. 5

Installation \

SSQV Assy

Dia. 6

SQV4_AMO16_3-1. 01



(6) Position the SSQV Assy and the SSQV bracket where they
do not come in contact with any other components. Then
tighten the hose clamp and the bolts to secure the valve in
place.

(7) Reconnect the battery cable to the negative terminal of the
battery.

How to install the Super SQV Recirculation Fitting

If it is necessary to recirculate the SSQV back into the suction pipe, please refer to the instructions below.
Miscellaneous hose clamps, suction pipe fitting, and return hose are not included in this kit.

1. Remove 4 bolts (per diagram) and remove the cover.

NOTE

Do not remove the remaining 4 bolts as they are to stay
affixed to the SSQV main body.

2. After removal of the cover, the recirculation fitting can
be removed.

3. Install the Recirculation Fitting. Reinstall the cover and
retighten the 4 bolts.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no unusual conditions found while idling.
@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

10



PARTS LIST

No | Description

QT

Image

Remarks

No.

Description QT] Image Remarks ||No. Description Image Remarks
1| SSQVAssy |1 %r 6 | Lock Washer |2 @ M6 |11 Plug @ 34mm
SSQV )
2| o2 M 7| Flat washer 2 (O, M6 |[2| Tie wrap —
Universal Nz ED Recirculation
3 Bracket |1 80mm 18| Flange Nut |1 3’/ Me s Fitting
4mm Instruction
4 Bolt 1 M6-10 || 9 Hose 1 @ 1
% L=200 Manual s
5 Bolt 1 % Me6-15 |[10] Air Fiter |1 @? 15

MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
- Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

1

SQV4_AMO16_3-1. 01




!!EEiiL

http://www.hks-power.co.jp/
(ZEWMET. &H)

12



